

**GOVERNMENT OF GOA**  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Improvement and covering of nallah behind Crissville CHSL to Telis house at Aquem Alto in Margao Constituency.

**SAMPLE SENT BY:** AE, SD III, WD III, WRD, Gogol- Margao- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

**28 days.**

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	TARGET STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1.1	F.13/05/2024						280.00		No. 342/SD III/WD III/ WRD/24-25/320. <b>DATED: 10-12-2024.</b>
	F.13/06/2024	19-11-2024	17/12/2024	For beam & slab from Ch. 0 to 40 m	1.1.5.3	265kg/cm2	275.56	280.00	
	F.13/07/2024						284.44		
1.2	F.13/08/2024						293.33		do
	F.13/09/2024	19-11-2024	17/12/2024	For beam & slab from Ch. 0 to 40 m	1.1.5.3	265kg/cm2	271.11	281.48	
	F.13/10/2024						280.00		
1.3	F.13/11/2024						297.78		do
	F.13/12/2024	19-11-2024	17/12/2024	For beam & slab from Ch. 0 to 40 m	1.1.5.3	265kg/cm2	271.11	282.96	
	F.13/13/2024						280.00		
2.1	F.13/14/2024						293.33		do
	F.13/15/2024	22-11-2024	20-12-2024	For beam & slab from Ch. 40 to 75 m	1.1.5.3	265kg/cm2	284.44	285.92	
	F.13/16/2024						280.00		
2.2	F.13/17/2024						288.89		do
	F.13/18/2024	22-11-2024	20-12-2024	For beam & slab from Ch. 40 to 75 m	1.1.5.3	265kg/cm2	284.44	287.41	
	F.13/19/2024						288.89		
2.3	F.13/20/2024						284.44		do
	F.13/21/2024	22-11-2024	20-12-2024	For beam & slab from Ch. 40 to 75 m	1.1.5.3	265kg/cm2	288.89	285.92	
	F.13/22/2024						284.44		
3.1	F.13/23/2024						293.33		do
	F.13/24/2024	26-11-2024	24-12-2024	For beam & slab from Ch. 75 to 110 m	1.1.5.3	265kg/cm2	280.00	282.96	
	F.13/25/2024						275.56		
3.2	F.13/26/2024						288.89		do
	F.13/27/2024	26-11-2024	24-12-2024	For beam & slab from Ch. 75 to 110 m	1.1.5.3	265kg/cm2	288.89	284.45	
	F.13/28/2024						275.56		

JUNIOR ENGINEER.

ASSISTANT ENGINEER

GOVERNMENT OF GOA

## SD III (QC) , WRD, GOGAL, MARGAO- GOA.

**NAME OF THE WORK:** Improvement and covering of nallah behind Crissville CHSL to Telis house at Aquem Alto in Margao Constituency.

**SAMPLE SENT BY:** AE, SD III, WD III, WRD, Gogol- Margao- Goa.

NAME OF THE AGENCY				TESTING PERIOD		28 days.			
REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	TARGET STRENGTH	Comp sth in Kg/cm <sup>2</sup>	Avg. Comp Kg/cm <sup>2</sup>	LETTER No / DATED
3.3	F.13/29/2024						280.00		No. 342/SD III/WD III/ WRD/24-25/320. <b>DATED: 10-12-2024.</b>
	F.13/30/2024	26-11-2024	24-12-2024	For beam & slab from Ch. 75 to 110 m	1.1.5.3	265kg/cm <sup>2</sup>	288.89	287.41	
	F.13/31/2024						293.33		
4.1	F.13/32/2024						297.78		do
	F.13/33/2024	28-11-2024	26-12-2024	For beam & slab from Ch. 110 to 150 m	1.1.5.3	265kg/cm <sup>2</sup>	280.00	285.93	
	F.13/34/2024						280.00		
4.2	F.13/35/2024						293.33		do
	F.13/33/2024	28-11-2024	26-12-2024	For beam & slab from Ch. 110 to 150 m	1.1.5.3	265kg/cm <sup>2</sup>	275.56	284.44	
	F.13/34/2024						284.44		
4.3	F.13/35/2024						288.89		do
	F.13/36/2024	28-11-2024	26-12-2024	For beam & slab from Ch. 110 to 150 m	1.1.5.3	265kg/cm <sup>2</sup>	288.89	287.41	
	F.13/37/2024						284.44		
5.1	F.13/38/2024						293.33		do
	F.13/39/2024	30-11-2024	28-12-2024	For beam & slab from Ch. 150 to 190 m	1.1.5.3	265kg/cm <sup>2</sup>	288.89	288.89	
	F.13/40/2024						284.44		
5.2	F.13/41/2024						297.78		do
	F.13/42/2024	30-11-2024	28-12-2024	For beam & slab from Ch. 150 to 190 m	1.1.5.3	265kg/cm <sup>2</sup>	288.89	290.37	
	F.13/43/2024						284.44		
5.3	F.13/44/2024						293.33		do
	F.13/45/2024	30-11-2024	28-12-2024	For beam & slab from Ch. 150 to 190 m	1.1.5.3	265kg/cm <sup>2</sup>	293.33	291.85	
	F.13/46/2024						288.89		

**JUNIOR ENGINEER.**

**ASSISTANT ENGINEER**

GOVERNMENT OF GOA  
**SD III (QC) , WRD, GOGAL, MARGAO- GOA.**

**NAME OF THE WORK:** Improvement and covering of nallah behind Crissville CHSL to Telis house at Aquem Alto in Margao Constituency.

**SAMPLE SENT BY:** AE, SD III, WD III, WRD, Gogol- Margao- Goa.

**NAME OF THE AGENCY**

**TESTING PERIOD**

**28 days.**

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	TARGET STRENGTH	Comp sth in Kg/cm <sup>2</sup>	Avg. Comp Kg/cm <sup>2</sup>	LETTER No / DATED
6.1	F.13/47/2024						288.89		No. 342/SD III/WD III/ WRD/24-25/320. <b>DATED: 10-12-2024.</b>
	F.13/48/2024	6/12/2024	3/1/2025	For beam & slab from Ch. 190 to 220 m	1.1.5.3	265kg/cm <sup>2</sup>	293.33	287.41	
	F.13/49/2024						280.00		
6.2	F.13/50/2024						297.78		
	F.13/51/2024	6/12/2024	3/1/2025	For beam & slab from Ch. 190 to 220 m	1.1.5.3	265kg/cm <sup>2</sup>	284.44	285.93	do
	F.13/52/2024						275.56		
6.3	F.13/53/2024						293.33		
	F.13/54/2024	6/12/2024	3/1/2025	For beam & slab from Ch. 190 to 220 m	1.1.5.3	265kg/cm <sup>2</sup>	288.89	288.89	do
	F.13/55/2024						284.44		

**JUNIOR ENGINEER.**

**ASSISTANT ENGINEER**